Toyams

mair nme
?‘\ -

PARTS CATALOGUE

(LETAJIMPOBKA)

E15(TE18,'I'E9.9)

®
SUZHOU PARSUN POWER MACHINE CO.,LTD PAabun

—  SINCE 1968 _—



El 3K
CONTENTS

Rl — — — — — — — — — — — ———— - — - — —— — — 13
BACRET | — — — — — — — — — — — 1~3
fR) — — — — - — — — — — —— — — ——— -~~~ — 4
BACKET 2 — — — — — — — — — — .
BEA§ - - — - ——— —————————————————- 61
STRERING — — — — — — — — — — 6~1
AL¥ER— — — — — — — — — — - — — - — — — — — — — = = = §~9
UPPRR CASING — — — — — — — — — §~9
B — — — — — — — — — — — — — — — — — — — — — — — — — 10
BOTTON COMLING — — — — — — — — — — — — — — — — — — — — — — 1
T -1
CONTROL SYSTBY — — — — — — — — — — — — — — — — — — — — — 11-11
KPREAEARG 1 - — — — — — — — — — — — — — — — — — — — — - 13-15
LOVER CASING & DRIVE | — — — — — — — — — — — — — — — — — — — — — 13-15
ATREAMEAREL- — — — — — —— — - — —— ————————- !
LOVER CASING & DRIVE 2 — — — — — — — — — — — — — — — — — — — — — 16
L —
BECRIGAL 1 — — — — — — — — — — 17
BAR— — — — — — — —— — ——— o ————— o — = — 1
NMME- — — — — — — — — — — — — — — — — — — — — — — — 8
Rl — — — — — — — — — — — — — — ——— — — — — — — — 1510
CILINDER & CRAMKCASE — — — — — — — — — — — — — — — — — — — — — — 19~10
BIEE - — — — — — — — — — — — — — — — — — — — — — — — 1-1)
(RANKSHAPT & PISTON — — — — — — — — — — — — — — — — — — — — — -1
Bff — — — — — — — — — — — —— — — —— — — — — — — — — Y
BL — — — — — — — — — — — — — — — — — — — — — — — — — 23~
B — — — — — — — — — — - — — — — — — — — — — — — — — 15-26
SARTRR — — — — — — — — — — — 25~
BRl— — — — — — —— — — —— — —— — — — — — —
BECRICGAL ] — — — — — — — — — — — 2
BRAf— — — — — — — — — — — — — — —— — —— — — — — — — 2819
T0P CONLING ASY — — — — — — — — — — — — — — — — — — — — — — — 2%-29
R#BAfp- — — — — — — — — — — — — — — — — — — — — — — — - 30-3)
CORBURETOR ASSY — — — — — — — — — — — — — — — — — — — — — -3
e 3
RELTA — — — — — — — — — — — — — — — — 3
RAABAGEE - — — - — — - — — — — — — — = = — — — — — -3
ENGINE ASSY (REPAIRKI) — — — — — — — — — — — — — — — — — — — — — -3
pRlgE - — — — — ————— —— ——————————— - y
APPRNDIN 1 QEPATRKIT) — — — — — — — — — — — — — — — — — — — — — 3
prgEy — - —— — — ———————————————— — -y
APPENDIX 2 REPAIRKIT) — — — — — — — — — — — — — — — — — — — — — -1
BEIMER — — — — — — — — — — —— ———— —— —— —— — -4

PARTS CATALOGUE INDEY — — — — — — — — — — — — — — — — — — — — — 40~41



PAGE 1 OF 41

= —
T
:. e
B | 32 | &5
w
~—
£
=
x| =
=
=L | ==
Fe | e
B | A

N
v /




TRISE /5t PAGE 2 OF 41
FHHAR | 1
PARTS NAME: | BRACKET I
SN, PART 0. DESCRIPTION DESCRIPTION (] RENARKS
L5BEE  |[EHES AR (X EHAREX) %8 i
1 |F15-01010305-3 FH¥E JACKET, LOCKED HANDLE )
) [TB15-01010317 L VES Tk TENSION SPRING 1
3 |TE15-01010315 RESRFRALE LOCKED HANDLE ASSY 1
4 |F15-01010104 Vil WASHER, VAVE )
S |TR15-01010004 ohyikdik 4 SCREW, PROLATE HEXAGON )
6 |TE15-01010314 FaHHl i PLATE, TILT STOPPER )
7 |TE1S-01010316 GETHEH SHAFT, LOCKED HANDLE |
g |TB15-01010201 HEEaE BRACKET, RIGHT 1
9 |6B/T6184-M6 SRR 4 BN LOCKING NUT Me )
10 [6B/197.1-6 THES WASHER 6 3
11 (GB/T879.1-M12x1. 25 [ A Bkt it B AN12x1. 25 {LOCKING NUT MI2x1. 25 I
12 |TE15-01010007 TALE R PIXED PLATE 1
13 |cB/T6170-6 ~ ARG NUT Mé 1
14 |6B/T848-6 NG WASHER 6 1
15 [F15-01010102 TRt x BB CLAMP SCREW )
16 [F25-0101010 TERE B CLAMP SHIPBOARD HANDLE 2
17 |F4-01010005 EREZFRGT RIVET, CLAMP HANDLE )
18 [F4-01010003 et RH & CLAMP PLATE )
19 [F15-01010006 Bhig TUBE, BOLT 1
20 |IB/T9740. 1-M6 BRI w Ao OILER CUP M6 3
2 [TEI5-01010003 A#E BIG WASHER )
20 (78501010003 EHNZN TIGHTWIRE, EARTHING 1
23 |6B/T823-M6x8 TN LB ATMoxS SCREW, PAN HEAD M6x8 1
24 |TE15-01010001 Bz BOLT BUSHING 2
25 [TRI5-01010301 Wy ROTARY BRACKET 1
26 (T36-01010325 GEHEE LOCKING SPRING 1
27 |6B/197.1-8 T4HES VASHER § 1
28 |136-01010326 HEFE JACKET 1
29 |6B/T5783-M8x25 AR AN8xLS BOLT M8x25 1
30 |TE1S-01010318 HEF WASHER, LOCKED HANDLE 1
3 |6B/T896-9 FrofEs CIRCLIP 9 1
3 [TR15-01010304 A R4 SHART, PULL ROD |
33 |TE15-01010303 SIRIZIN PULL ROD, INNER FRAME 1
3 |TELS-01010302 LIS BRACKET, PULL ROD 1
35 [TE15-01010006 RARMFHAE TORSION SPRING 1
36 |TE15-01010005 RARALFH HANDLE, LIMITATIVE ASST 1
3 |6B/1896-5 Fro¥Es CIRCLIP § 3
38 |TE15-01010305 HEFRNRAA ROD, LOCKED HANDLE 1
39 |TB15-01010101 ExEAR BRACKET, LEFT 1
40 |TE15-01010002 S i LONG BOLT 1
41 |TELS-01010309 Wt SHAFT, INNER FRAME |
42 |TE13-01010311 M SHAFT, OUTER FRAME 1
43 |TE15-01010312 THEEAH SUPPORT ASSY !




TRISE 45t PAGE 3 OF 41
P LA S
PARTS NAME: | BRACKET I
SN, PART N, DESCRIPTION DESCRIPTION QI REVARKS
5EEE  (BHEE AR (X B4R X %2 i
44 [TRIS-01010313 ML g SPRING, OUTER FRAME 1
45 |6B/T5783-M6x8 7 R N6x8 BOLT M6x$ 1
46 |TELS-01010307 SRR OUTER FRAME, LOCKED HANDLE | 1
47 (TRIS-01010310 NRAE BUSHING, OUTER FRANE 1
48 |TEL5-01010306 AR % SPRING, INNER FRAME )
49 |TELS-01010308 YEFRARALE INNER FRAME ASSY 1
50
U |6B/15782-M6x145 A RN6x145 BOLT M6x145 1
)
$3
s [F15-01010400 A RALAT 4 1 LIMITATIVE ROD ASSY 1
55 |TE15-01010200 i s il CLAMP BRACKET ASSY (RIGHT) | 1
s6 [TE15-01010100 ERERRAH CLAMP BRACKET ASSY (LEFT) | 1




 TELSRfEHM PAGE 4 OF 41
B ik ]
PARTS NAME: | BRACKET 2




TRISE it PAGE 5 OF 41
LR | #E)
PARTS NAME: | BRACKET 2
SN, PART N0, DESCRIPTION DESCRIPTION QI REVARKS
L5BEE  |[EHES AR (X EHAREX) %8 i
1 [TE15-01020001 BRfR BRACKET, STEERING 1
) |6B/T5783-M6x25 7 - Mox2S BOLT M6x25 7
3 |6B/T97.1-6 T4Eo VASHER 6 7
4 |TB15-02000006 HEBERNE SEAL, ABSORBER 1
5 |6B/197.1-8 T4ES VASHER 8 )
6 |TE15-02000100 ERRE B ABSORBER ASSY )
7 |TE15-02000008 e RUBBER GASKET )
§  [TE15-02000007 WEBLE WASHER, ABSORBER P
9 [GB/T889. -8 ARG A4 BEANS  (LOCKING NUT M8 )
10 [TB15-02000010 B BIE RUBBER (AP, ABSORBER )
11 [A12. 5x60 R J AL AHTL. Sx60 TIE, NYLON )
12 |F15-00000006 R H@6x8 PIN @6x8 )
13 [TE15-02000009 TE B NBx105 BOLT M8x103 )
14 |TB15-01020002 BR AR SHAFT, STEER BRACKET 1
15 |TE15-01000001 jEiFe sl WASHER, ROTARY BRACKET 1
16 |TE15-01000002 R FCIRES UPPER WASHER, ROTARY BRACKET | 1
17 [TE15-01000003 s LOCKING BLOCK 1
18 |TE15-01000004 FETETHE LOVER BUSH, ROTARY BRACKET | 1
19 |6B/T3452.1-39x2. 4 |0FE @39x2.4 0-RING @39x2. 4 1
20 |TE15-01000008 REIET4E LOWER WASHER, ROTARY BRACKET| 1
20 |TE15-00000002 FRESIT SHELL, ABSORBER (RIGHT) l
22 {T15-00000006 EERER ABSORBER (LEFT & RIGHT) )
23 |6B/T5782-M8x85 R N8x8S BOLT M8x83 )
24 |6B/T5782-M8x60 7~ F M8 x60 BOLT M8x60 1
25 |TEL5-00000003 HHRER ABSORBER (FRONT) !
26 |TELS-00000001 ERERIT SHELL, ABSORBER (LEFT) !
17 |GB/T6170-M8 Yk sl NUT 18 3
8 [TB15-02000011 EWNE WIRE, LEAD 1
29 |GB/T820-M6x12 TR L ATNGx 1) SCREW M6x12 1




‘ TBISE A F 1 PACE 6 OF 41
ML |BEES
PARTS NAME: | STEERING




TRISE it PAGE 7 OF 41
FHEAT | B4
PARTS NAME: STEERING
SN PART N0, DESCRIPTION DESCRIPTION QI REVARKS
5B |EHES AR (B0 EHAREX) %8 &t

t |T15-01020100 wITREAS THROTTLE CABLE ASSY )
) [120-01000011 HELHE WASHER )
3 |T20-01000010 W 4E WASHER, WAVE 1
4 TE15-01000005 FHAE BUSH, HANDLE 1
S |TE15-01030001 B HANDLE STEERING 1
6 [T20-01000012 Bnus SPRING, HIANDLE STEERING 1
7 |TE15-01000006 FHAERE BUSH 1
§  [TEL5-01000007 FHE 2B COVER, HANDLE STEERING 1
9 |6B/T97.1-8 THRES VASHER 8 )
10 {6B/T5783-M8x30 AR N8x30 BOLT 8x30 1
11 |6B/T5782-H8x5S NAER N85S BOLT M8x55 |
12 |TB15-01030002 FAIH THROTTLE LBVEL 1
13 |GB/T6170-M6 NS No NUT Mo 1
14 |TB15-01030003 B EEY FRICTION 1
15 [F4-01090200 AR e BOLT, FRICTION ADIUSTING 1
16 |6B/T91-1. 6x12 Fosel. 6x12 PIN, #1. 6x12 1
17

18

19 |6B/T820-M5x25 TR L EANSx0S SCREW 1
20 |T15-01020300 B FREREAH STEERING HANDLE ASSY 1
1 |T15-01020303 1R INDICATOR THROTTLE 1
2 |6B/1827-2x5 s Ll RIVET @2x5 1
23 |GB/T848-10 NAEL SMALL WASHER 10 P
24 |P4-01090007 EE¥%% SPRING, CONPRESSION 1
25 |F4-01090006 ES BUSH 1
26 |TE15-01030000 B FRAL HANDLE STEERING ASSY I




PAGE § OF 41

TELS 43

=
2 | =
B| | S
K| ==
- | &
=
= | =2
< | =
pagle
= | =
@A?M




TBISE M+ PAGE 9 OF 41
LR | KLEERK
PARTS NAME: | UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION QI RENARRS
5B |EHES AR (B0 EHAREX) %8 &t

I | 6B/T5783-M6x30 A #N6x30 BOLT M6x30 P
)| TE15-02000015 Bk NOZZLE, PLASTIC 1
3 F15-00000006 AL 00x1) PIN 6x12 4
4 | 6B/197.1-6 T4E WASHER 6 10
5| TRIS-02010100 HASEEA SEAT ASSY, OUTLET MANIFOLD | 1
6 | TB15-02010002 HAFE TR GASKET, OUTLET MANIFOLD |
7 TE15-02010003 #A5% OUTLET MANIFOLD 1
8 (B/T5783-M6x20 620 BOLT M6x20 6
9 | 6B/15783-M6x25 7 M6xDS BOLT M6x25 4
10 | TRLS=02000005 s LBk UPPER PARTITION, OUTLET MANIFOLD| 1
11 | TRLS=02000004 HA KA RUBBER GASKET, OUTLET MANIFOLD | 1
12 TE15-02000003 A TEH LOWER PARTITION, OUTLET MANTFOLD| 1
13 | TE15-02000012 ARG BT R GASKET |
14 | TE15-02000001L AEREREWL) CASING, UPPER (L) |

TE15-020000018 KEREREG) CASING, UPPER () 1
15 |6B/197.1-8 T4ES WASHER 8 6
16 [6B/T5782-M8x50 AR50 BOLT M8x30 6
17 [TE15-02000002 btk STOPPER, RUBBER 1
18 |TE15-02000016 Btttz BUSHING, DRIVE SHAFT 1
19 TE15-02000017 HERRE SHEATH 1
20 [GB/1893.1-30 AR 4430 CIRCLIP 30 1
0 [TEIS-02000001-1 |4 bEERL PLUG, UPPER CASTING 1
22 |TB15-02000018 HE PLUG, OUTLET MANIFOLD SEAT | 1




TELSE ¢ 3

PAGE 10 OF 41

FH 4R

KE

PARTS NAME:

BOTTOM COWLING

1

13

SN, PART NO. DESCRIPTION DESCRIPTION qm RENARKS
AEEW  (RHRE AR (B R4 X 43 it
I |B/T5783-M6x25 7 f B AeM6x 25 BOLT M6x23 1
) [TEL5-03000010 UECEES ] LOCKING HANDLE, TOP COWLING | 1
3 [F15-05000022 MEHEFHRAME BUSH )
4 |F15-05000023 VibEE VASHER, WAVE 1
5 TE15-03000011 TEH Bk LOCKING HOOK ASSY, TOP COWLING | 1
6 |cB/T6170-6 vk sl NUT M6 1
7 |TE15-03000012 UE ik SPRING, LOCKING HOOK 1
8 [6B/TS783-M6x16 ik ialoill BOLT Méx16 1
9 |F25-03000019 nERAE BRACKET ASSY, TENSIONAL SPRING| 1
10 |6B/T5783-M6x16 A RN6x16 BOLT Méx16 4
11 |6B/T97.1-6 TG VASHER 6 |
12 |120-04000008 WIAEPE JACKET, CABLE 1
13 |TE15-03000001 k& BOTTOM COWLING 1
14 |F15-05000009 HHE A% WATER NIPPLE, PLASTIC 1
15 |TE15-00000004 KENHE SEAL, BUTTOM COVLING 1
16 |TE15-03000002 Tt RE JACKET, GEAR SHIFT LEVER 1
17 [F4-01090401 B A STOPER, HANG ROPE ASSY 1
18 |T15-01020003 LEFXA% ENGINE STOP SWITCH ASSY !




TELSE ¢ 3

PAGE 11 OF 41

FH 4R

EHAS

PARTS NAME:

CONTROL ~ SYSTEM




RS E A F PAGE 12 OF 41
FHHAR | EHZA
PARTS NAME: | CONTROL SYSTEM
SN PART N0, DESCRIPTION DESCRIPTION QI REVARKS
5B |EHES AR (B0 EHAREX) %8 &t
T [TE15-03000004 VST HANDLE, GEAR SHIFT 1
) |6B/T617. 1-M6 A BN THIN NUT M6 1
3 |F15-05000035 R COLUMNAR NUT 1
4 |B/T845-ST4.2x20 [T FAEALK B IUEATSTA. 2x20  [SCREN ST4. 2x20 )
S |TEI5-03000007 THEE LEVER, SHIET ROD 1
6 [TEL5-03000003 THERT ROD, GEAR SHIFT 1
7 |6B/T97.1-6 THAES VASHER 6 5
§  [TB15-03000006 A A BRACKET, SHIFT ROD 1
9 |6B/T5783-M6x20 7 ERM6x20 BOLT M6x20 1
10 |TE15-03000008 B¥E R SUPPORT SPRING |
11 |6B/T5783-M6x16 A RN6x16 BOLT Méx16 |
12 |TE15-03000003 LYELE(E LEVER, SHIET ROD 1
13 [F15-07000016 IR e JOINT, ACCELEROGRAPH CONTROL | 3
14 |T15-04000019 o B LINK, DETENT 1
15 {T15-04000021 HpEH L TORSIONAL SPRING, DETENT 1
16 [T15-04000020 W BEED ROCKER"B", DETENT 1
17 |115-04000022 47 B TUBE, DETENT 1
18 |6B/T5783-M6x20 7 f E HMox20 BOLT Mox20 1
19 |T15-04000800 HaBNzal DETENT TIGHTWIRE ASSY !
20 |6B/T5782-M6x65 7 A M6x65 BOLT M6x65 1
20 |GB/T5783-Mx12 7 M6x1) BOLT M6x12 1
20 [115-04030001 TR BEER FIYATION PLATE, ACCELEROGRAPH| 1
23 |T15-04030003 IR BAE TUBE, ACCELEROGRAPH 1
24 {T15-04030004 w1EHE LR PULLEY, DRIVE 1
25 |TEL5-05020001 T E B PULLEY, PASSIVITY 1
26 |T15-04000014 TR EA LINK, ACCELEROGRAPH CONTROL | 1
2T [T15-04030006 K% TORSIONAL SPRING 1




TRISE /5t PAGE 13 OF 41

FAEAR | ATEERK & Bd4% 1

PARTS NAME: | LOVER CASING & DRIVE I




RS E A F PAGE 14 OF 41
FALT | ATEERE & BaA4 |
PARTS NAME: LOWER CASING & DRIVE I
SN PART 0. DESCRIPTION DESCRIPTION (] REVIARTS
5B |EHES AR (B0 EHAREX) %8 &t
I [GB/T84S-ST4. 2x12 |8 A 3k B oBATST4. 2x10  [SCREW ST4. 2x12 )
) [TE15-04000014 HE R COVER, PLASTIC 1
3 |TEIS-04000013 KETEHE SEAL 1
4 |cB/T5782-N6x43 vk i N BOLT M6x4S 4
5 |6B/197.1-6 T4 WASHER 6 7
6 [TE15-04000015 KA EM FIXED PLATE, WATER PUMP 2
7 [TB15-04000012 KEEK VATER PUMP HOUSING 1
§  [TE15-04000011 KRN INNER SHELL, VATER PUMP 1
9 [TEL5-04000200 KERH R IMPELLER 1
10 |TEL5-04000007 MERESHE (L) GASKET (UPPER) , WATER PUMP 1
11 (TE15-04000009 USELt OUTER PLATE 1
12 |TE15-04000008 Eg ) COVER, OIL SEAL 1
13 |TE15-04000300L Bonsad e DRIVE SHAFT ASSY (L) 1 L
TE15-040003008 Nasak DRIVE SHAFT ASSY(S) 1 S
14 [F15-06000013 L% WOODRUFF KEY 1
15 [F15-06020003 I3 H 20x30x6 0IL SEAL, DRIVE SHAFT )
16 [F15-06020002 CRER R T BEARING 1
17 [F15-00000006 7 06x12 PIN, @6x12 )
18 |TB15-04010000 Bohh g At DRIVE SHAFT SEAT ASSY !
19 |TE15-04000002 KREER BUSHING, NYLON 1
20 [NSK F1420 WA BAF1420 BEARING F1420 1
2 {TEI5-04010002 T gl B GASKET 1
22 [F25-04000007 E A4 04x10 PIN, $4x10 1
23 [TB15-04010004 HAETHE SEAL, WATER TUBE |
24 |TE15-04010003 HAED WATER TUBE "B" 1
25 |TB15-04010005 HAKE B PLATE, WATER TUBE 1
26 |6B/T5783-M6x10 N ARG BOLT M6x10 1
27 |TRL5-04000003 KEREE WATER SEAL 1
8 |GB/T845-ST4.8x10 [T FEA L HBATST4. 8x10  [SCREW T4, 8x10 1
29 [TE15-04000006 BHER BRACKET, PLASTIC 1
300 |TBI5-04000004 Kok E SHEATH, VAVE 1
31 |TE15-04000100L SSETAEE ks SHIFT ROD ASSY (L) 1 L
TE15-040001009 ERERE 2T SHIFT ROD ASSY (S) ! S
3 |cB/T897.2-0.5x10  (AEEEEEEHEEL 5x10  [PIN . 5x10 1
33 [F4-03000023 EAEE SCREW PLUG 3
34 |F4-03000024 A E GASKET, SCREW PLUG 3
35 |TE15-04000001 KTEEEK LOVER CASING !
3% [F15-06000010-1 EASERAEB R (620 10m)  [SHIN(t: 0. 10mm) 1
F15-06000010-5 EAEBEBE (t:0.30m)  [SHIN(t: 0. 30mm)
F15-06000010- ERSES A (6 0. 40m)  [SHIM(t: 0. 40mm)




TRISE M+ PAGE 15 OF 41
TAMEH: | kTHEA% & BHAY |
PARTS NAME: LOWER CASING & DRIVE I
SN PART N0, DESCRIPTION DESCRIPTION QI REVARKS
5B |EHES AR (B0 EU4H G Y& i
F15-06000010-7 EAESERE (60, 50m)  [SHIN(t: 0, 50mm)
37 |NSK-HR302051 IRl 46 7R 41 4 7% 30205 BEARING 30205 1
3% |F15-06010000 NEEn ks FORVARD GEAR ASSY 1
39 [F15-06070004 BEOBH PIN, CLUTCH 1
40 |F15-06070003 \WEbssE CLUTCH, DOG |
41 |F15-06070005 BAEER RING, CLUTCH 1
40 |F15-06070006 THEE PLUNGER, SHIFT 1
43 [F15-06070002 BeBEE SPRING, CLUTCH 1
44 [F15-06070001 Wikt SHAFT, PROPELLER 1
45 [F15-06070007 Gl WASHER, REVERSE GEAR |
46 |F15-06080005 B ER GERA, REVERSE |
47 [F15-06080006-1 R ER A (0. 10mm)  [SHIN(t: 0. 10m) 1
F15-06080006-2 BIRERER R (1:0.20m) WtONm)
F15-06080006-3 BREBERE (t:0.30m)  |SHIM(t: 0. 30mm)
F15-06080006-4 EIREREBRE (t:0.40m)  [SHIN(t: 0. 40m)
F15-06080006-5 BREB AR A (1:0.50m)  [SHIN(t: 0. 50mm)
48 |GB/T276-6005 W 3k 4 %6005 BEARING 6005 |
49 |GB/T5783-M6x20 AERN6x20 BOLT M6x20 )
S50 |F15-06080002 ATEEEOHEA 0-RING"4" |
U |FL5-06080003 AT k0% EB 0-RING'B" 1
2 [TE15-06080001 KT Rk E COVER, LOWER CASING 1
53 [NSK F1712 A AR BEARING F1712 1
4 [F15-06080004 ¥ 3 % B 3 Tx30x6 0IL SEAL )
55 |F15-06080000 KTEERKEAMR COVER ASSY, LOWER CASING 1
56 |F15-06000020-1 T A WASHER, PLATE 1
5 |TB15-04000018 Mg WASHER, PINION 1
8 [F15-06000009 MIREBF (1 1L20ZX)  [SHIM, PINION (t: 1. 20n) 1
59 |F15-06000011 MR PINION 1
60 [F15-06000012 MR B NUT, PINLON 1
61 [TE15-04000010 MERF R (T GASKET (BELOW) , WATER PUMP 1




]

[((

TELSE ¢ 3

PAGE 16 OF 41

FH 4R

ATRERHK & §5R5 1

PARTS NAME:

LOWER CASING & DRIVE 2

15

SN, PART NO. DESCRIPTION DESCRIPTION QT RENARRS
EEH |EfHES AR R ARG y8 &
1 |TB15-02000013 KEFNE RUBBER SEAL, WATER TUBE |
) |TE15-02000014L s WATER TUBE (L) ! L
TE15-020000148 #A% WATER TUBE (S) 1 S
3 [TEL5-04000016 i€ VATER INVELOP |
4 |TEI5-04000017 AR PLATE, SEAL 1
5 |F15-00000006 FAT4P6X1 PIN @6X12 )
6 |GB/T97.1-8 THES VASHER 8 4
7 |GB/T5783-M8X35 7~ AERIBY3S BOLT M8X35 4
8 |TE15-04000022 #ikn WATER INLET 1
9 |B/T818-M5K12 TFE LN SCREW MSX12 1
10 |6B/T5783-46X20 7 f S HM6X20 BOLT M6X20 1
11 |GB/197. 16 T4 VASHER 6 1
12 |GB/T861. 1-6 W48 46 WASHER, LOCKING 6 1
13 |TE15-04000021 NG ANODE 1
14 |F15-06000015 B CUSHION, PROPELLER 1
15 [TE15-04020000 iR k39 1/47 107 [PROPELLER ASSY 3-9 1/4” x10” | 1
F20-04050000 EiE RS-0 1/47 x127  [PROPELLER ASSY 3-9 1/4” x12”
F15-06090000-11 E R EAA -9 1/47 5117 |PROPELLER ASSY 3-9 1/4” x11”
F15-06090000-8 ViR kA ER-9 1/47 8" |PROPELLER ASSY 3-9 1/4” x8”
16 |GB/T96-10 A#E 10 BIG WASHER 10 1 L
17 [F15-06000016 ikinayk s NUT, HEXAGON 1 S
18 |GB/T91-2. 5X20 Fo# ¢2.51000 COTTER PIN @2. 520 1
19 [TE15-04000000L KTREAN (L) LOWER CASING ASSY (L) 1
TE15-040000008 KTREAHE (S) LOVER CASING ASSY (S) 1




TELSE ¢ 3

PAGE 17 OF 41

R |85 1
PARTS NAME: | ELECTRICAL 1

T~ (< %
IS2
’ \} o
F@\//\} ’\‘ /? L& -
> (> ) | <
RN NI O~——" ) e 17 2
\. & \\\\ ré‘\%\i\{:@):/?/@\ \). ////jt
\\%\\<i//\ TS B \‘f
SRyl e, W
(7 A
(A | \\ K/\\)\Qﬁ( L\/\
. 7
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEH  [EHHT LX) FEARGEX) e £
1 T15-04000012 THhEE NUT, FLYWHELL 1
2 [T15-04000011 THhEH4E WASHER, FLYWHELL 1
3 |TEIS-05000700 T4k FLYWHELL ASSY 1
4 (oB/T5783-M6x14 7 fa B tel6x14 BOLT Méx14 )
S |oB/197.1-6 T4 WASHER 6 4
6 |T85-01030006 % FA CLIP"A" 1
7 (TRI5-05000100 ik & B A PULSER COIL ASSY 1
8 |6B/T5783-M6x20 7~ f L N6x20 BOLT M6x20 )
9 [TB15-05000200 Ha L4 B C0IL, CHARGE 1
10 |F15-07000004 TR SEMICIRCULAR KEY,FLYWHELL | 1




TELSE ¢ 3

PAGE 18 OF 41

ZHMLS: | #8524
PARTS NAME: | INTAKE

12
N, PART NO. DESCRIPTION DESCRIPTION QT RENARRS
SEEE |45 FELH(EX) AR E HE %t
1 T15-04050000 HAREA % INTAKE VALVE RETAINER ASSY | 1
2 |GB/T97.1-6 T4REo VASHER 6 5
3 |6B/T5783M6x20 ~ A EAN6x20 BOLT M6x20 3
4 |TB15-05010000 flh &4 1 CARBURETOR ASST 1
S |6B/T5782-M6x100 7 B #N6x100 BOLT M6x100 )
6 [TASO F404 19-035 |0 E@35. 2x1.9 0-RING @35. 2x1. 9 1
7 |TBL5-05000500 i AR SILENCER ASSY, INTAKE 1
8§ |6B/T97.1-5 THES VASHER 5 )
9 |6B/T818-M5x30 + 5 A3 SCREW M5x30 )
10 |TE15-03000015 EhEkRE RUBBER SHEATH 1
11 [TE15-03000014 BRI1REE ORIENTED BUSH, AIR CHOKE 1
12 |TE15-03000013 kS HANDLE, AIR CHOKE 1
13 |6B/T823-M3x6 T8N BATMOx6 SCREW M3x6 6
14 |GB/T93-3 BLAE) SPRING WASHER 3 6
15 |T15-04050002 HE I F AR LIMITATIVE PLATE, VALVE )
16 |T15-04030001 #HAR F PLATE, INTAKE VALVE 1
17 |T15-04050100 FEHTNEARE RETAINER, INTAKE VALVE 1




PAGE 19 OF 41

TELS 4

==}

92)

==

=

=

=

=

| S
SR | ==
E=R—
- | B
=

—
|
w5
=S
| =
=

Lymw =
2| o
| =
| =
B | s




TRISE M4+ PAGE 20 OF 41
FHEA | Ak & B
PARTS NAME: CYLINDER & CRANKCASE
SN PART N0, DESCRIPTION DESCRIPTION QI REVARKS
5B |EHES AR (B0 EHAREX) %8 &t
I |6B/T5783-M6x25 7~ f B teMox 25 BOLT M6x25 4
2 [GB/T97.1-6 T4 WASHER 6 23
3 {T15-04000004 TEEE COVER, THERMOSTAT 1
4 {T15-04000003 TEEEY GASKET, THERMOSTAT 1
S |T15-04000010 TR THERMOSTAT 1
6 |6B/T5783-M6x16 7 R N6x16 BOLT Méx16 6
7 [TRIS-05000003 KEEM COVER 1
§  |TE15-05000002 KEERE A GASKET 1
9 |T15-04000002 A N Tx1x35 BOLT M7x1x35 11
10 [BPRTHS XLE SPARK PLUG )
11 |TE15-05000001 Al CYLINDER COVER 1
12 |T15-04000100 kg e4 GASKET, CYLINDER HEAD 1
13 |GB/T819. 1-M5x15 TFET RSN SCREW M3x15 1
14 |T15-04010103 Gl ANODE 1
15 |T15-04010200 i K 44 DRAIN TUBE ASSY )
16 |TE15-05020000 UAALE 44 CRANKCASE ASSY 1
17 [T15-04000013 e EEC CLIP SPRING'C", 0IL PIPE 4
18 |T15-04000005 5% 07x82. 5x212 HOSE $7x42. 5x211 )
19 |6B/T5782-M8x60 7 B 1eM8x60 BOLT M8x60 6
20 |cB/197.1-8 THES WASHER 8 6
0 {T15-04010202 A% TUBE DRAIN 1
20 |F15-00000006 AL 0x1) DOWEL PIN @6x12 )
23 |TE15-00000005 KL% GASKET, CRANKCASE 1
24 |T15-04010002 HAEH A GASKET, EXHAUST QUTER COVER )
25 |T15-04010003 #ANE INNER COVER, EXHAUST 1
26 |T15-04010501 #5405 OUTER COVER, EXHAUST |
2T |GB/T5783-Mbx30 g HN6x30 BOLT M6x30 13
28 |T15-04000006 ] &% 910x85x300 HOSE 1
29 [F15-04000005 G ik WATER TUBE ASSY 1
300 |T15-04010500 #ANEAL OUTER COVER ASSY, EXHAUST 1




TELSE I 4t

PAGE 21 0F 41

TIER | hOEE
PARTS NAME: | CRANKSHAFT & PISTON




TRISEME it PAGE 10 OF 4
FHMLER | BHGEE
PARTS NAME: CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
BB |EHEE EEAH () FHARED e i

1 115-04020107 it PRI 3036413 0L SEAL FPI 23136X13 |
? | TI5-04020002 BAEK PLATE, BEARNG )
3 6205 LT ke 6005 BEARING 6203 3
4 T15-04020102 if Lo PIN, CRANKSHART )
; T15-04020106 hA %D SVING BLOCK D |
6 T15-04020103 ERER WASHER |
7 T15-040202014 EH CONNECTING ROD )
8 T15-04020108 RérwA NEEDLE ROLLERBEARING )
9 T15-04020105 i 40 A3 C SWING BLOCK C |
10 | T15-04020300 EHAEA SEAL RETAINER ASSY 1
11 [T15-04020104 i 4t 5B SWING BLOCK B 1
12 |T15-04020101 o LSk SVING BLOCK & |
13 | T15-040200004 s A CRANKSHAFT ROD ASSY 1
14 [T15-04020001 bR WASHER, ORIENTATION 1
15 | T15-04010402 B 70 B 0 RING |
16 [T15-04010403 WA T KA 250387 0L SEAL A 2513747 |
17 | F15-04000008 Bt 13x0506 OIL SEAL, FRAVEVORK )
18 | TE15-05000601 37k HOUSING, OIL SEAL !
19 |GB/T91.7-6 THES VASHER 6 !
20 |GB/T5783-M6x16 A A NoX1o BOLT MgX16 1
2 [ T15-04020205 EELE WASHER, PISTON 4
22 [T15-04020206 RA@x13.8 67 ROLLER NEEDLE @2x13.8 GZ 50
23 [F15-07020005 VL (IRCLIP 4
24 |F15-07020006 EEH PIN, PISTON !
25 T15-04020202 HE PISTON 1
26 |T15-04020500 EERAH PISTON RING ASSY !
)7

28 |T15-04020400 ERAM PISTON ASST )




TSRt

PAGE 23 OF 41

FRE4R | MEdS
PARTS NAME: | FUEL

14




RS E A F it PAGE 24 OF 41
FHHALR:  (MEZ4
PARTS NAME:  [FUEL
SN, PART NO. DESCRIPTION DESCRIPTION qm RENARKS
5EEE  (BHEE AR (B0 EHAREX) %8 &t
I |cB/T6170-M8 Y L sl NUT 18 1
) [T15-04000023 AL BRACKET, FILTER (UP 1
3 |6B/T97.1-6 T4HS VASHER 6 )
4 |cB/T5783-M6x12 7 fa i Mox12 BOLT Méx12 1
s [F15-07080000 & TR 1 FILTER ASSY 1
6 [F15-07080001 W ELEMENT, FILTER 1
7 GB/T3452. 1-¢) 32, 5x1. 8 |JEATE 4118 ¢ 32. 5x1. 8 WASHER, CUP FILTER ¢ 32.5x1.8 | 1
8§ [F15-07080002 AR FILTER CUP 1
9 [F4-04000030 % % £B SPRING, FUEL PIPE'B" 4
10 [P40-050000021 Wb E R PIPE, FUEL 1
11 |TE15-030000016 WmE A 10x ¢ 5x180 PIPE, FUEL"A" ¢ 10x ¢ 5x180 1
12 |TB15-03000009 MR L SEAL 1
13 |6B/T5783-M6x20 7~ R RMEx20 BOLT M6x20 1
14 |F4=05000200 k4 3L A FUEL PIPE TIE-IN ASSY 1




PAGE 25 OF 41

RS

STARTER

TELSE fr it

FH 4R

PARTS NAME:




TELS 4 4t

PAGE 26 OF 41

FHMHAR | poz
PARTS NAME: | STARTER
SN PART N0, DESCRIPTION DESCRIPTION QI REVARKS
5B |EHES AR (B0 EHAREX) Y& &t
) [F4-04120100 Fioh B4 START HANDLE ASSY 1
3 |F2s5-05160021 FHAEH DAMPER, HANDLE 1
4 |TE15-05030002 KHFHE SEAL, FORTHY RUBBER 1
S |TR15-05030200 BB X R A SUPPORT, STARTER 1
6 [TEL5-05030004 F NG NUT, SQUARE M6 )
7 [TE15-05030000 Fish B4 STARTER ASSY 1
8 GB/T91-1. 6x18 FFO#el. 6x18 COTTER PIN, @6x8 1
9 |T15-04070004 o B4E VASHER, DETENT 1
10 {T15-04070003 LEETES ROCKER, DETENT TIGHTWIRE 1
11 |T15-04070002 HBA%E WREST SPRING, DELENT 1
12 |TE15-05030101 BB CASE, STARTER 1
13 |115-04070001 L DETENT )
14 {6B/75783-M6x20 7 A M6x20 BOLT M6x20 3
15 |6B/197.1-6 T4Eo VASHER 6 5
16 |F15-07130107 W HE SPRING, VOLUTE 1
17 [6B/T896-8 Fo#Es CIRCLIP 8 1
18 |F15-07130202 B PAWL, DRIVE 1
19 |F15-07130002 EaBEREE CLIP, PLATE 1
20 [F15-07130001 R ER PLATE, DRIVE 1
2 (6B/T5783-M6x16 X A HMox16 BOLT Mox16 1
20 |P4-04130013 EFEEETEE MEATUS, START ROPE )
23 |F15-07130205 B4 (94xl. T8n) START LINE 1
M |P15-07130201 EES WHELL, START-P |
25 |F15-07130204 FENLEH LINK, PAVL |
26 [F15-07130203 S 208 4 SPRING, TENSION 1
27 |TE15-05030001 TRRE & SEAL 1
28 |GB/T5783-M6x30 7 N30 BOLT Mx30 )
29 |TB15-05030003 ER PIPE 1




TELS 4

PAGE 27 OF 41

FH 4R

i

PARTS NAME:

ELECTRICAL 2

0T\

i

T

_ de/kv)
PN AU~
EENENNN NS~
RS A
K, T
\J \\é<yk//)\//\/
~ |
S s
A%
o
=~ 1
T &
S
C -
\\\\n
SN, PART NO. DESCRIPTION DESCRIPTION QI REVARKS
smen  |EH4GS FEEREX) FHAHED %E S
1 |6B/T5783-M6x30 7~ R Nox30 BOLT M6x30 )
) |6B/97.1-6 T4E WASHER 6 7
3 [Fa-0412000 AR B DANPER )
4 ITRI5-05000300 bk (.D. 1. UNIT ASSY |
S {Pd-04120003 E B BUSH, DAMPER )
6 |6B/T5783-N6x16 X A 6x 16 BOLT M6x16 4
7 [136-04000023 %58 CLANP "B" 1
8 TE15-05000006 BEATE BRACKET, IGNITION COIL |
9 (cB/75783-Mex10 7~ f i AeMex10 BOLT Mox10 1
10 [F25-05000016 EEEE (LAMP 1
1 [TBIS-05000400 A [GNITION COIL ASSY 1
1 [T85-01030006 4% £) CLANP "A" 1




TELS 43

PAGE 28 OF 41

A4

ME4H

PARTS NAME:

TOP COWLING ASSY




TELSE 4t

PAGE 29 OF 41

FREL:  |HEAH
PARTS NAME:  [TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2BEH R4S B4R (R ARG %8 bit

1 |TE15-06000000 TEA % TOP COWLING ASSY 1
) [TE15-06000008 NEZ COVER, TOP COWLING 1
3 [TE15-06000001 i TOP COWLING 1
& [T15-06000003 173 MARK 3 1

T15-06000004 Hlk4 MARK 4 !
5 |6B/T818-M5x20 A L AN SCREW M5x20 !
6 |0B/T97.1-5 THES WASHER § 4
7 [F4-06000006 g CUSHION, POTHOOK 1
§  |TE15-06000100 FRHAH POTHOOK ASSY 1
9 |GB/T889. 15 A4 RS LOCKING NUT MS 4
10 [GB/T97.1-6 T4 WASHER 6 3
11 [cB/T5783-M6x16 A N6x16 BOLT M6x16 3
12 {T36-06000003 EERE! POTHOOK, FRONT 1
13 |6B/T818-M5x16 +F A LA SCREN MSx16 )
14 [TE15-06000003 MENEHE SEAL, RUBBER 1
15 [T15-06000002 ) MARK 2 1
16 [T15-06000005 ) MARK 5 1
17 |TE15-06000002 JEGEL TS SEAL 1




PAGE 30 OF 41

TELS 4

—_—

oL

A

=

2 WW —~
07| (5
mﬁ ==
==
=5
L=
=

™| =
INW o]
=
| ==
B | s

{
{(




TRISE /54t PAGE 31 OF 41
FRELR | HEAR
PARTS NAME: | CARBURETOR ASSY
SN PART 0. DESCRIPTION DESCRIPTION (] REVIARTS
5B |EHES AR (B0 EU4H G Y& &t
1 |TEL5-05010000 B4 CARBURETOR ASSY 1
) |GB/T818-Mdx10 A AT SCREW Mdx10 4
3 |oB/194. 14 HELEY SPRING WASHER 4 12
4 |TBI5-05010003 i PLATE 1
5 |TE15-05010002 Fag GASKET 1
6 |GB/T818-M3x6 1 K ERAM3x0 SCREW M3x6 4
7 |6B/T94.1-3 HELRS SPRING WASHER 3 4
§  [TE15-05010004 ANEED APRON, ACCELRATOR 1
9 |TE15-05010006 Wl TIE AT SCREW |
10 [TE15-05010007 TR E SPRING !
11 |TE15-05010019 BB SCREW, AIR ADJUSTING 1
12 |TE15-05010005 REBARE SPRING, ATR ADIUSTING 1
13 [TE15-05010100 I TERFA L ACCELERATOR BAR ASSY 1
14 |TE15-05010103 1B E SPRING, SWING LINK 1
15 [TE15-05010101 W TEAE BUSH, SWING LINK 1
16 |TE15-05010102 Yt WASHER )
17 |6B/T896-4 oY CIRCLIP 4 2
18 |TE15-05010203 it SPRING, SWING LINK 1
19 |TE15-05010202 ERA% BALL, SWING LINK 1
20 |6B/T897. 2-210 PR ERABE A0 |PIN @2x10 1
2 {TEL5-05010004 BRI TEHEE ARM l
22 |TE15-05010008 LR[4T % TIE-IN, CONNECTION ROP 1
23 [TE15-05010205 iARE=E APRON, ATR CHOKE 1
2 |TB15-05010001 B Ak CARBURETOR, BODY 1
25 [TRI5-05010013 FREE SPRING, NEEDLE VALVE 1
26 |TEL5-05010012 L NEEDLE VALVE 1
27 (TE15-05010010 IR% NOZZLE, MAIN 1
28 |TE15-05010020 SEEL JET, AIR ADJUSTING 1
29 [TE15-05010009 il RUBBER CAP 1
30 |TEI5-05010011 84 MAIN, JET 1
31 |TE15-05010201 BRI LINK, CHOKE 1
3 |TB15-05010014 N PIN, FLOAT 1
33 (6B/T818-M4x8 TERE A L A4S SCREW 4x8 1
34 [TE15-05010015 BF FLOAT 1
35 [TE15-05010016 b B% 5 GASKET 1
36 |TE15-05010300 HHARAL 1 FUEL CUP ASSY 1
3 |6B/T818-Mdx14 A LA SCREW Mdx14 4
33 |TE5-05010301 AR ALK CUP, BODY 1
39 |TE15-05010017 MR H GASKET !
40 |TE15-05010018 b4 BOLT, DRAIN 1
41 [T15-0406030 hm R L RE UPPER DIAPHRAGM, FOEL PUMP | 1
42 |T15-04060303 R GASKET 1
43 (cB/T6170-M3 A REEN NUT M3 )




TRISE /5t PAGE 32 OF 41
AR | hmBaAk
PARTS NAME: | CARBURETOR ASSY
S. PART NO. DESCRIPTION DESCRIPTION 0T REVARKS
sEeH  |Eh5E FEAHK () EU4H G % i
44 |T15-04060304 MR % FUEL PUMP SHELL 1
45 |T15-04060305 ERR A UNTLATERAL PLATE )
46 |6B/T818-M3xS TERE A L EANNS SCREW M3x5 )
47 {T15-04060307 MR TRE LOVER DIAPHRAGM, FUEL PUMP | 1
48 |T15-04060308 BHETE LOWER COVER, FUEL PUMP 1
49 (6B/T818-Mdx22 T3 AN SCREW Mdx22 4




TELSEfr 3 Mt

PAGE 33 OF 41

T4

M4 (241)

PARTS NAME:

OUTER FUEL TANK (24L)

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
GETE (R4 FHAH(EX) FHLH X0 HE it

I [F15-09000000 e SR 0IL TUBE ASSY 1

2 |F15-10000000 yrip s FUEL TANK ASSY |

3 [F15-10010000 A EA% COVER ASSY, FUEL TANK 1

4 |6B/T818-M5x18 A4 AN SCREW , PAN HEAD M5x18 4

5 |6B/197.1-5 T4ES WASHER 4

6 [F15-10020000 WEIER OLEOMETER ASSY 1

7 |F15-10000003 I GASKET 1

8 [F15-10000002 HEER STRAINER 1

9 |F15-10000001 A AR FUEL TANK 1 (241)

10 |F15-09020000 Wik A (1) FUEL LINE COMVECTOR (ENGIYE SIDE, FRMALE) | 1

1T |F15-09000003 % B CLAVP B 4

12 |F15-09000001 HEA(B10x06x92080) FUEL LINE A(#10x@6x2080) 1

13 [F15-09030000 FhmRA PRIMER BULB ASSY 1

14 [F15-09000002 B (610x06x850 ) FUEL LINE B(810x6x850) 1

15 [F15-09010000 Wb LA () PUEL LIYE CORVECTOR (UEL TAYC SIDE, FEWAL)| 1




PAGE 34 OF 41

TELS 4

Kaf kel GEe)

ENGINE ASSY (REPAIR KIT)

AL

PARTS NAME:




TRISE M4+ PAGE 35 OF 41
TAREAR | Ratfl s BHE)
PARTS NAME: [ENGINE ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION QI RENARKS
5B5H  |EHES AR (B EHAR X Y& &t
1 |TE15-05000000 KAHL& R CRANKCASE ASSY 1
) [115-04020107 dtihE PRI 3036113 OIL SEAL FPI 2336113 1
3 [T15-04020002 BAEH PLATE, BEARING )
& loas LT R A0S BEARING 6205 j
S |T15-04020102 bt PIN, CRANKSHAFT )
6 |T15-04020106 i 4t 3D SWING BLOCK D |
7 T15-04020103 EREER VASHER 4
§  [T15-040202014 ## CONNECTING ROD )
9 |T15-04020108 Re A NEEDLE ROLLERBEARING )
10 |T15-04020105 AR SWING BLOCK € 1
11 |115-04020300 FATEA SEAL RETAINER ASSY 1
12 |115-04020104 bR SVING BLOCK B !
13 |T15-04020101 i 4 S SWING BLOCK A |
14 |T15-040200004 WAL CRANKSHAFT ROD ASSY 1
15 |T15-04020205 EELE WASHER, PISTON 4
16 [T15-04020206 R4e13.8 (7 ROLLER NEEDLE @2x13.8 GZ 50
17 |F15-07020005 FEULE CIRCLIP 4
18 |F15-07020006 EEH PIN, PISTON )
19 |T15-04020202 BE PISTON 1
20 [T15-04020400 EEA PISTON ASSY )
2 |6B/T5783-M6x25 A RM6x05 BOLT M6x25 4
22 |6B/197.1-6 THES VASHER 6 2
23 |T15-04000004 TREE COVER, THERMOSTAT 1
24 |T15-04000003 TEEEY GASKET, THERMOSTAT 1
25 (T15-04000010 TiEE THERMOSTAT 1
26 |6B/T5783-M6x16 ~ A RMox16 BOLT Mox16 7
27 |TBLS-05000003 KEEH COVER 1
28 [TE15-05000002 KEERE 4 GASKET 1
29 |T15-04000002 VAL € LA (RIPEN BOLT M7x1x35 11
30 [BPRTHS KiLE SPARK PLUG )
31 [TE15-05000001 AhE CYLINDER COVER 1
30 (T15-04000100 Lo GASKET, CYLINDER HEAD 1
33 |GB/T819. 1-M5x15 TEET AN SCREW M5x15 1
3 |115-04010103 iR ANODE 1
35 {T15-04010200 K 44 DRAIN TUBE ASSY )
36 |TE15-05020000 AHL 44 CRANKCASE ASSY 1
37 |T15-04000013 £ EC CLIP SPRING'C", 0IL PIPE 4
38 |T15-04000005 5% 97x82. 5x212 HOSE @7x2. 5x212 )
39 (6B/T5782-M8x60 7 f B ARM8x60 BOLT M8x60 6
40 [cB/197.1-8 THRES WASHER 8 6
41 [T15-04010202 k% TUBE DRAIN 1
42 |F15-00000006 R4 o6x1) DOVEL PIN 6x12 )
43 |T15-04010002 #AERE GASKET, EXHAUST QUTER COVER )




TRISE M4+ PAGE 36 OF 41
FARAT: | Kol ias Gept)
PARTS NAME: [ENGINE ASSY (REPAIR KIT)
SN, PART N, DESCRIPTION DESCRIPTION q REVARKS
5BEE  |[EHES AR () B4 5 ) %2 i
44 {T15-04010003 ¥ANE INNER COVER, EXHAUST 1
45 |T15-04010501 #5002 OUTER COVER, EXHAUST 1
46 |GB/T5783-M6x30 A RN6x30 BOLT M6x30 13
47 |T15-04000006 B K €9 1038 5x300 HOSE 1
48 |F15-04000003 KA WATER TUBE ASSY 1
49 |T15-04010500 #ANEAE OUTER COVER ASSY, EXHAUST 1
S0 [ T15-04020001 bl VASHER, ORIENTATION 1
SU | T15-04010402 B k0HE 0 RING 1
5 T15-04010403 WHF KB 25238x7 0IL SEAL A 25X37X7 1
53 | F15-04000008 B3 135x6 0IL SEAL, FRAVEVORK )
54 | TE15-05000601 WK HOUSING, OIL SEAL 1
55 |T15-04020500 EETAR PISTON RING ASSY )




- -~
/
/
Wia
07
/ 40
4
///,/
/////
\7///
=7
\
\
N \ /
\ N
\ \/
;®
o
T
~
//////

37\
%/ ,
¥s
T, $
(\Nf?«_\i\ = Fd
O D - O A - 3
T K1 ™M AN
ST ALY T PR )
N | -A \XAL\ e
P ) DR
S I,

TRISE it PAGE 37 OF 41
FafLS | WXL (BEEE)
PARTS NAME: | APPENDIX 1 (REPAIR KIT)

o 1
NS
L
S¥. PART NO. DESCRIPTION DESCRIPTION 0T REVARKS
SEEH EHRT RELHR (X FHLH(EX) HE &
1 [T15-04000003 SEEER GASKET , THERMOSTAT 1
2 |TE15-05000002 KEERE 4 GASKET, HEAD COVER 1
3 |T15-04000100 kg GASKET, CYLINDER HEAD 1
4 T15-04020107 33 4 23x36x13 0IL SEAL 23x36x13 1
5 T15-04020002 WAENR PLATE, BEARING COVER 2
6 |T15-04020001 o4 i WASHER, ORIENTATION 1
T (T15-04010402 e 0-RING 1
§  |T15-04010403 W E AL 251387 OIL SEAL"A" 25X38X7 1
9 [F15-04000008 B4 0IL SEAL , FRAMEWORK )
10 |7ASO F404 19-035 0B @35, 2x1.9 0-RING #35. 2x1.9 1
11 |T15-04010002 HE L4 GASKET , EXHAUST COVER )
12 |TEL5-00000005 R A5 4 GASKET , CRANKCASE 1




PAGE 38 OF 41

APPENDIX 2 (REPAIR KIT)

TELSE 4t

PARTS NAME:




TELSZ 4t

PAGE 39 OF 41

FHfAR R (BEEE)
PARTS NAME: APPENDIX 2 (REPAIR KIT)
SN, PART X0. DESCRIPTION DESCRIPTION QI REVARKS
5EEE B4 B4R (P30 B4R R e i
I [Te15-02010002 BEEETHY GASKET, BXHAUST PIPE 1
) |TEI5-02000012 HARE R RS GASKET, EXHAUST MANIFOLD | 1
3 | TEI5-02000013 KEERE DAMPER, WATER SEAL 1
4 |TE15-04000013 KETEHE SEAL |
5 |TE15-04000011 KRR INNER SHELL, WATER PUMP 1
6 |TE15-04000200 LSYEs THPELLER 1
7 TE15-04000007 MEREHE (L) GASKET (UPPER) , OUTER PLATE | 1
8 TEL5-0400009 AR OUTER PLATE |
9 |TEI5-0400008 WH R COVER, 0IL SEAL 1
10 |F15-06020003 IR 5 3 £ 20x30x6 OIL SEAL, DRIVE SHAFT ) 20X30X6
11 [TE15-04010004 HAOFHE SEAL 1
12 |TE15-04010002 T5 30 B 5 5 GASKET 1
13 |TB15-04000003 KERBKE SEAL 1
14 |F15-06080002 AT RAE0REA 0-RING 1
15 |F15-06080003 AT7EE0EED 0-RING 1
16 F15-06080004 e % Bl H17x30x6 0IL SEAL 1
17 [F4-03000024 HHAmEE AL GASKET 3
18 |TE15-04000010 HEREHE(T) GASKET (BELOW) , OUTER PLATE | 1




TRISE M+ PAGE 40 OF 41

A | BfFERBRER |

NAME: PART CATALOGUE INDEX 1

FHRF A& F% SHKT T4/ e FHRF &/ %
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
F15-00000006 512 F15-09020000 33-10 T15-04010200 20-15
F15-01010006 2-19 F15-09030000 3313 T15-04010202 20-21
F15-01010104 24 . . - -
F15-01010305-3 24 ,f} 211 888888; ggg T15-04010501 20-26
F15-01010401 3.54 F15.10000003 337 T15-04020000 22-13
F15-04000005 20-29 F15-10010000 133 T15-04020001 22-14
F15-04000008 2-17 F15-10020000 336 T15-04020002 22-2
F15-05000009 10-14 F20-04050000 16-15 T15-04020101 212
F15-05000022 103 F25-01010102 2-16 11504020102 224
F15-05000023 104 F25-04000007 14-22 T15-04020103 226
F15-05000035 123 F25-05000016 2710 T15-04020104 22-11
F15-06000009 15-58 F25-05160021 26-3 T15-04020105 229
F15-06000010 14-36 F40-05000021 24-10 T15-04020106 225
F15-06000011 15-59 F4-01010003 2-18 T15-04020107 21
F15-06000012 15-60 F4-01010005 217 T15-04020108 22-8
F15-06000013 14-14 F4-01090006 7-25 T15-04020201 27
F15-06000015 16-14 F4-01090007 7-24 T15-04020202 22-25
F15-06000016 16-17 F4-01090200 7-15 T15-04020205 22-21
F15-06000020-1 15-56 F4-01090401 10-17 115-04020206 2222
F15-06010000 15-38 F4-03000023 14-33 T15-04020300 22-10
F15-06020002 14-16 F4-03000024 14-34 T15-04020400 22-28
F15-06020003 14-15 F4-04000002 273 T15-04020500 22-26
F15-06070001 15-44 F4-04000003 2715 T15-04030001 12-22
F15-06070002 1543 F4-04000030 249 T15-04030003 1223
F15-06070003 15-40 F4-04120100 26-2 T15-04030004 12-24
F15-06070004 15-39 F4-04130013 26-22 T15-04030006 12-21
F15-06070005 15-41 F4-05000200 24-14 115-04050000 18-1
F15-06070006 15-42 F4-06000006 297 T15-04050001 18-16
F15-06070007 1545 GBIT276-6005 1548 T15-04050002 18-15
F15-06080000 15.55 NGK BPR7THS 20-10 T15-04050100 18-17
F15-06080001 1552 NSK F1420 14-20 T15-04060302 3141
F15-06080002 1550 NSK F1712 15-53 T15-04060303 31-42
F15-06080003 1551 NSK HR30205J 15-37 T15-04060304 32-44
F15-06080004 1554 T15-00000006 5-22 T15-04060305 32-45
F15-06080005 1546 T15-01020003 10-18 T15-04060307 3247
F15-06080006 1547 T15:01020300 120 T15:04060308 3248
F15-06090000-8 1615 71501020303 7-21 T15-04070001 26-13
F15-06090000-11 16-15 T15-03000013 18-12 T15-04070002 26-11
F15-07000004 1710 T15-04000002 209 T15-04070003 26-10
F15-07000016 1213 T15-04000003 204 T15-04070004 26-09
F15-07000200 17-7 T15-04000004 20-3 T15-06000002 2915
F15-07020005 2223 T15-04000005 20-18 T15-06000005 29-16
F15-07020006 22-24 T15-04000006 20-28 T20-01000010 7-3
F15-07080000 25 T15-04000010 205 T20-01000011 72
F15-07080001 26 T15-04000011 172 T20-01000012 76
F15-07080002 28 T15-04000012 17-1 T20-04000008 10-12
F15-07130001 26-20 T15-04000013 20-17 T36-01010325 2-26
F15-07130002 26-19 T15-04000014 12-26 T36-01010326 2-8
F15-07130107 26-16 T15-04000019 12-14 T36-04000023 21-7
F15-07130201 2624 T15-04000020 1216 T36-06000003 29-12
F15-07130202 26-18 T15-04000021 12-5 78501010003 2-22
F15-07130203 26-26 T15-04000022 1217 T85-01030006 2112
F15-07130204 26-25 T15-04000023 24-2 T85-01030006 17-6
F15-07130205 26-23 T15-04000100 20-12 TE15-00000001 5-26
F15-09000000 331 T15-04000200 17-9 TE15-00000002 5-21
F15-09000001 33-12 T15-04000800 12-19 TE15-00000003 5-25
F15-09000002 3312 T15-04010002 20-24 TE15-00000004 10-15
F15-09000003 3311 T15-04010003 20-25 TE15-00000005 20-23
F15-09010000 33-15 T15-04010103 20-14 TE15-01000001 515




TELS 4t

PAGE 41 OF 41

Ty
NAME: PART CATALOGUE INDEX 2
FHRF A& F% SHKT R/ e FHRF W& Fe
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
TE15-01000002 5-16 TE15-02000017 9-19 TE15-05010000 18-4
TE15-01000003 517 TE15-02000100 56 TE15-05010001 31-24
TE15-01000004 5-18 TE15-02010001 95 TE15-05010002 315
TE15-01000005 7-4 TE15-02010002 9-6 TE15-05010003 314
TE15-01000006 7.7 TE15-02010003 9-7 TE15-05010004 318
TE15-01000007 7-8 TE15-03000001 10-13 TE15-05010005 31-12
TE45-01000008 520 TE15-03000002 10-16 TE15-05010006 319
TE15-01010001 2-24 TE15-03000003 12-6 TE15-05010007 31-10
TE15-01010002 2-4() TE15-03000004 121 TE15-05010008 31-22
TE15-01010003 2-21 TE15-03000005 12-12 TE15-05010009 31-29
TE15-01010004 25 TE15-03000006 12-8 TE15-05010010 3121
TE15-01010005 2-36 TE15-03000007 125 TE15-05010011 31-30
TE15-01010006 2-35 TE15-03000008 12-10 TE15-05010012 31-26
TE15-01010007 2-12 TE15-03000009 24-12 TE15-05010013 31-25
TE15-01010100 3-56 TE15-03000010 10-2 TE15-05010014 31-32
TE15-01010101 2.39 TE15-03000011 105 TE15-05010015 31-34
TE15-01010200 3-55 TE15-03000012 10-7 TE15-05010016 31-35
TE15-01010201 2-8 TE15-03000013 18-12 TE15-05010017 31-39
TE15-01010301 225 TE15-03000014 18-11 TE15-05010018 31-40
TE15-01010302 2-34 TE15-03000015 18-10 TE15-05010019 31-11
TE15-01010303 233 TE15-03000016 2411 TE15-05010020 31-28
TE15-01010304 2-32 TE15-04000000 16-19 TE15-05010100 3113
TE15-01010305 2-38 TE15-04000001 14-35 TE15-05010101 31-15
TE15-01010306 3-48 TE15-04000002 14-19 TE15-05010102 31-16
TE15-01010307 346 TE15-04000003 14-27 TE15-05010103 31-14
TE15-01010308 3.49 TE15-04000004 14-30 TE15-05010201 31-31
TE15-01010309 941 TE15-04000006 14-29 TE15-05010202 31-19
TE15-01010310 347 TE15-04000007 14-10 TE15-05010203 31-18
TE15-01010311 2-42 TE15-04000008 14-12 TE15-05010204 31-21
TE15-01010312 9.43 TE15-04000009 14-11 TE15-05010205 3123
TE15-01010313 344 TE15-04000010 15-61 TE15-05010300 31-36
TE15-01010314 26 TE15-04000011 14-8 TE15-05010301 31-38
TE15-01010315 2-3 TE15-04000012 147 TE15-05020000 20-16
TE15-01010316 27 TE15-04000013 143 TE15-05020001 12:25
TE15-01010317 22 TE15-04000014 142 TE15-05030000 26-7
TE15-01010318 2-30 TE15-04000015 146 TE15-05030001 26-2
TE15-01020001 51 TE15-04000016 163 TE15-05030002 26-4
TE15-01020002 5-14 TE15-04000017 164 TE15-05030003 26-29
TE15-01020100 71 TE15-04000018 15-57 TE15-05030004 26-6
TE15-01030000 1-26 TE15-04000021 16-13 TE15-05030101 26-12
TE15-01030001 75 TE15-04000022 16-8 TE15-05030200 265
TE15-01030002 7-12 TE15-04000100 14-31 TE15-06000000 29-1
TE15-01030003 7-14 TE15-04000200 14.9 TE15-06000001 29-3
TE15-02000001(L/S) 9-14 TE15-04000301 14-13 TE15-06000002 29-17
TE15-02000001L-1 9-21 TE15-04010000 1418 TE15-06000003 29-14
TE15-02000002 9-17 TE15-04010002 14-21 TE15-06000008 292
TE15-02000003 9-12 TE15-04010003 14-24 TE15-06000100 298
TE15-02000004 9-11 TE15-04010004 14-23
TE15-02000005 9-10 TE15-04010005 14-25
TE15-02000006 54 TE15-04020000 16-15
TE15-02000007 58 E]ggggggggg 20-31
. : - 20-11

A
Toan 0 Thews
TE15-02000012 0.13 TE15-05000300 214
TE15-02000013 16+ TE15-05000400 2111

TE15-05000500 187
TE15-02000014 16-2

TE15-05000601 9218
TE15-02000015 9-2 TE15.05000700 g
TE15-02000016 9-18 -




	TE15封面_00
	p0目录
	TE15P01-托架1
	TE15P02-托架1
	TE15P03-托架1
	TE15P04-托架2
	TE15P05-托架2
	TE15P06操舵手柄
	TE15P07操舵手柄
	TE15P08水上装置
	TE15P09水上装置
	TE15P10底罩
	TE15P11控制系统
	TE15P12控制系统
	TE15P13水下装置1
	TE15P14水下装置1
	TE15P15水下装置1
	TE15P16水下装置2
	TE15P17电气1
	TE15P18进气系统
	TE15P19气缸&曲轴箱
	TE15P20气缸&曲轴箱
	TE15P21曲轴活塞组件
	TE15P22曲轴活塞组件
	TE15P23燃油系统
	TE15P24燃油系统
	TE15P25启动器
	TE15P26启动器
	TE15P27电气2
	TE15P28顶罩
	TE15P29顶罩
	TE15p30化油器
	TE15p31化油器
	TE15p32化油器
	TE15p33油箱
	TE15p37维修件1
	TE15P38维修件2
	TE15P39维修件2



